
Vipin Chandra Kalia  
Prasun Kumar    Editors 

Microbial 
Applications 
Vol.1
Bioremediation and Bioenergy



Microbial Applications Vol.1



Vipin Chandra Kalia • Prasun Kumar

Editors

Microbial Applications Vol.1

Bioremediation and Bioenergy



Editors
Vipin Chandra Kalia
CSIR-Institute of Genomics & Integrative

Biology
Delhi, India

Prasun Kumar
CSIR-Institute of Genomics & Integrative

Biology
Delhi, India

ISBN 978-3-319-52665-2 ISBN 978-3-319-52666-9 (eBook)
DOI 10.1007/978-3-319-52666-9

Library of Congress Control Number: 2017934507

© Springer International Publishing AG 2017
This work is subject to copyright. All rights are reserved by the Publisher, whether the whole or part of
[...]
zooplankton in HRAPs seems to be a simple and effective approach, whereas

several chemicals still need to be tested at hectare-scale HRAPs. Permethrin,

Cypermethrin, and Carbaryl are effective even in low quantities with less inactiva-

tion time. More information is needed on persistence of these chemicals in the

effluent water and sediments. Selection of particular chemical agent should be

based on cost, availability, and effluent discharge limits for the specific chemical.

4.6.4.2 Enzymes

Chitin is a structural polysaccharide, which is principal component of cladoceran

exoskeletons. Chitin is hydrolyzed by chitinase, a group of enzymes produced by

bacteria, fungi, plants, and insects during molting. Chitinases have been proposed

as a bio-pesticide to degrade fungal cell walls. Cheaper option is usage of sub-

stances interfering with chitinase production and promoting the mortality of crus-

tacean zooplankton, i.e., diflubenzuron, chitosan, and allosamidin. Chitosan and its

derivatives repress chitinase activity through competitive inhibition preventing

larval molting. Laboratory toxicity tests have shown that an artificial chitosan

derivative when added to the diet of moth Spodoptera littoralis (Lepidoptera)

larvae at a concentration of 0.625 g/kg resulted in 100% mortality. Allosamidin

are pseudo-trisaccharides that exert inhibitory activity on chitinase at very low

concentration. In laboratory experiments, 30 and 50 μg of allosamidin per ml of

enzyme solution (200 units of chitinase/mL), respectively, inhibited 50 and 70% of

chitinase activity.

4.6.4.3 Infochemicals

Infochemicals are substances excreted by organisms that may modify the physiol-

ogy, structure, and behavior of individuals of another species. Kairomone

infochemicals have selective advantages for algae as they can induce signal path-

way in algae against zooplanktons. For example, kairomones can induce defense

mechanisms against zooplankton grazing by promoting colony formation,

bio-flocculation, or generation of spines. Formation of colonies and spines helps

in reduction of grazing effects of B. patulus, B. calyciflorus, M. macrocopa, and
C. dubia on algae, which is directly proportional to the chemical concentration.

Phycoremediation: An Eco-friendly Approach to Solve Water Pollution Problems 19



Some types of kairomones have been isolated and identified. For example, aliphatic

sulfates and sulfamates as well as an artificial substitute (octyl sodium sulfate) have

been experimented for induction of colony formation in Desmodesmus sp. and

Scenedesmus sp.

5 Energy Costs

Energy necessities for operation of open pond reactors comprise pumping of

wastewater, mixing, and bubbling carbon dioxide. Treatment of 12 MGD (Million

Gallons per Day) wastewater requires 37 ha of algal pond/raceway pond

(Benemann et al. 1978; Chisti 2007). Thus, to maintain flow, 75 HP is needed for

centrifugal pumping of ~0 8333 GPM (Gallon Per Minute) with a 70% efficient

pump requiring 1350 kW h/day or 9.7 GJ/ton biodiesel to ensure efficient working

of wastewater treatment plants or other large-scale designs. But addition of CO2

could add further load to energy requirements. Reports based on pilot raceway pond

in Roswell, New Mexico, attained high biomass productivities of 50 g/m2 day,

having an average biomass of 10 g/m2 day with above documented data (Hu et al.

2008). Numerous reports on life cycle analyses presumed algal productivities of

15–30 g/m2 day after addition of CO2 (Lardon et al. 2009; Batan et al. 2010;

Campbell et al. 2011). Similarly, studies on WWTP based in Lawrence, USA,

reported algal biomass productivities varying from 5 to 16 g/m2 day with average

lipid content up to 10% of dry mass without CO2 enrichment, which is quite lower

than laboratory-scale production. Carbon dioxide-enriched cultures are proposed to

attain algal biomass with lipid content of 50–60% by weight in controlled condi-

tions. With CO2 addition, algal productivities of 25 g/m2 day have been observed

but can fluctuate in wastewater algal ponds. Thus, it could be concluded that

addition of carbon dioxide in open ponds could help in generation of higher

biomass and henceforth better phycoremediation (Sturm and Lamer 2011).

6 Immobilization of Algae

Immobilization is defined as the fixing/capturing of essential molecules or micro-

bial cells on an inert and insoluble material providing resistance towards external

conditions. In principle, presently there are different types of immobilization

approaches available, i.e., affinity immobilization, covalent coupling, adsorption,

capture behind semipermeable membrane, confinement in liquid–liquid emulsion,

and entrapment, where adsorption and entrapment are the most common methods.

(a) Adsorption immobilization

Adsorption can be done either to external or internal surface of an inert carrier

and is a reversible process with recoverable support after denaturation of

catalyst. The most common adsorbents used are activated carbons, resins,

20 B. Kiran et al.



hydrous metal oxides, and glass. This has been successfully adopted in enzyme

processes and also tried for algal species by some researchers. Elmahadi and

Greenway (1991) used Selenastrum capricornutum immobilized on pore glass

for preconcentration of heavy metals. Laurinavichene et al. (2006) immobilized

Chlorella reinhardtii on fiber glass matrix for prolonged hydrogen production

under sulfur-deprived condition. Shi et al. (2007) showed removal of ammo-

nium, phosphate, and nitrate through Scenedesmus rubescens and Chlorella
vulgaris cells entrapped in twin layer, and microalgal cells remained attached to

nitrocellulose membrane, while receiving nutrient from macroporous glass

fiber “source layer.”

(b) Entrapment method

This is the most commonly used method and is dependent on retention of algae

in gel lattice. Algal cells freely stay in their own compartments having pores for

flow of materials to and from the cells. Diverse types of synthetic (polyure-

thane, acrylamide, polyvinyl, etc.) and natural (alginate, agar, collagen, aga-

rose, cellulose, carrageenan, etc.) polymers are used by various researchers.

Most frequently used natural gels for immobilization of algae are alginate and

carrageenan.

6.1 Advantages of Immobilized Cell Systems

Immobilization of algal cells helps to overcome one of the most important issues in

the exploitation of algae for wastewater treatment, i.e., separation of algal biomass

from aqueous solution. Immobilization proposes numerous other benefits in batch

or continuous mode as compared to free cells (Chevalier and De la-Noüe 1985; Rao
and Hall 1984; De la Noüe and Proulx 1988). Entrapment of algae on a suitable

inert support simplifies the treatment process and increases retention time (Travieso

et al. 1992), further enhancing the efficiency of nitrate, ammonia, and phosphate

removal. Chevalier and De la-Noüe (1985) revealed almost similar uptake rates for

N and P with freely moving and k-carrageenan-immobilized Scenedesmus. Reports
on hollow fiber-immobilized cyanobacterial systems suggest that these reactors are

easy to construct, are less time-consuming, and are efficient in nutrient removal

from wastewater (Sawayama et al. 1998). Hollow fiber immobilized cyanobacteria

showed improved rates of hydrogen production along with better removal effi-

ciency of inorganic nutrients (Markov et al. 1995). Immobilized cyanobacterial

species such as Phormidium (Ochiai et al. 1983) and Mastigocladus (Ochiai et al.
1980) have also been tried for electricity generation successfully. Immobilized

form of Scenedesmus obliquus and Chlorella vulgaris showed removal of phos-

phorus (86 and 81%, respectively) and ammonia (100 and 98.4%, respectively)

(Kobbai et al. 2000). On the other hand, co-immobilization of Azospirillum
brasilense and C. vulgaris in alginate beads removed ammonia and phosphate

from simulated wastewater environment (De-Bashana et al. 2002).

Co-immobilization of Chlorella pyrenoidosa and activated sludge removed nitrates

Phycoremediation: An Eco-friendly Approach to Solve Water Pollution Problems 21



and phosphates by Wang and Huang (2003). Studies also suggest potential heavy

metal removal using immobilized cyanobacterial system from aqueous solution

(Kiran et al. 2007; Kiran and Kaushik 2008).

7 Indian Scenario

India represents 16% of total world population but accounts for only 4 and 2.45% of

water and land resources, respectively. Out of this, about 85% [688 BCM (Billion

Cubic Meter)] of water is consumed for irrigation, which is supposed to be

increased by 2050 to 1072 BCM. It has been further reported that by 2025, there

may be an increase in demand for water usage in domestic and industrial sector to

29.2 BCM. It has been observed that with rising population and improved economic

development, per capita annual availability of freshwater got reduced from 5177 to

1588 m3 in India since 1951 till 2010. With this decreasing pattern, there is an

imperative need for well-organized management of water resources, maybe through

enhanced water use efficiency and recycling of wastewater.

As per reports (CPCB 2005a), India has 234 Sewage Treatment plants (STPs),

typically settled under different river action plans and mainly located only in 5%

cities situated along river banks. Most common technologies employed by existing

STPs are oxidation ponds or Activated sludge process (59.5%), Waste Stabilization

Ponds technology (28%), and Up-flow Anaerobic Sludge Blanket technology

(26%) (Kaur et al. 2012). On the other hand, industries are also contributing a lot

to wastewater pollution issues [about 13468 MLD (Million Liters per Day) waste-

water]. For small-scale industries, which cannot afford installation cost of WWTPs,

Common Effluent Treatment Plants were installed for a group of small-scale

industries (CPCB 2005b). Here settable particles are removed through primary

treatment such as sedimentation, grit removal, etc., followed by secondary and

tertiary treatments which comprises of dual media filter, sludge drying beds,

dissolved air floatation, activated carbon filter, flash mixer, tank stabilization,

sand filtration, etc. These conventional methods are cost-intensive and time-

consuming and require complex operations and maintenance efforts. As per col-

lected data, the total cost estimated for the establishment and treatment of 100%

wastewater generated is approximately Rs. 7560 crores for India (CPCB 2005a).

Thus, to reduce per capita rate, scientists all over India have been working exten-

sively on the development of wastewater treatment technologies. Wastewater

treatment using algae seems to be promising due to various factors as explained

earlier in this chapter. Laboratory-scale studies have confirmed that species such as

Chlorella, Scenedesmus, Oocystis, Chlamydomonas, and Botryococcus can reduce

the contaminants’ level present in wastewater.

National Institutes such as DBT-ICT Centre for Energy Biosciences, Institute of

Chemical Technology, Mumbai, focuses upon improvement of algal species

through hybridization or adaptation. Genetic manipulation of algal strain, algal

engineering for high metabolic production, modeling and designing of

22 B. Kiran et al.



photobioreactors and raceway ponds, etc., are the major activities of DBT-ICT

Centre. In 2011, Ministry of New and Renewable Energy (MNRE) developed an

indigenous photobioreactor (PBR) for sequestration of waste CO2. In the year

2010–2011, IISC Bangalore interpreted algae-based sewage treatment plant

(STP) having capacity 67.65 MLD located at Mysore city for its treatment effi-

ciency and found removal of total COD and BOD up to 60 and 82%, respectively.

Phycoremediation with a retention time of 14.3 days also reported a sharp decline in

nitrogen content. Studies at Indian Agriculture Research Institute (IARI) suggest

that Chlorella minutissima, Scenedesmus sp., Nostoc, and their consortium could be

effective for remediation purpose. Further studies reveal that C. minutissima having
high biomass generation capability with high levels of nitrogen and phosphorus

accumulation could also be a potential candidate for biofertilizer production

(Bhatnagar et al. 2011). Various studies done for the removal of acid dyes at

Central Leather Research Institute (CLRI), Chennai, reported that freshwater

macroalga Azolla filiculoides is one of the efficient species in dye removal. Column

reactor studies reported that an optimum bed height (25 cm), initial dye concentra-

tion (100 mg/L), and flow rate (5 mL/min) help in biosorption of Acid Green Dye

up to 28.1 mg/g using A. filiculoides.
Phycospectrum Environmental Research Centre (PERC) works on the utilization

of algal biomass for biogas, biodiesel, and bioethanol production along with

remediation strategies. PERC has successfully cultivated Chlorella sp. in effluent

of confectionery industry for correction of pH and sugar removal, and algal biomass

produced high amount of lipids. For the treatment of industrial effluent using algae,

first plant was installed at SNAP Natural and Alginate products at Ranipet, Tamil

Nadu, in collaboration with PERC for the treatment of high acidic effluent having

high TDS. The algal biomass hence generated is utilized for biofertilizer produc-

tion. Furthermore, utilizing phycovolatilization for pH correction, PERC has

installed its plants in companies such as Suntex Processing Mills Chennai, SVIS

LABS Pvt LTD, Ultramarine and Pigments Ltd. Ranipet, Chemical Industry

Ranipet, Perfetti van melle India, Sterlite Industries Mumbai, Arvind Mills

Ahmedabad, Vani Pharma Hyderabad, TECHNO DRUGS, Ankhleshwar, and

HMEL Mundra Gujarat for reduction of BOD, COD, and sludge from wastewater

generated. Wheels India Ltd., Chennai, promoted by TVS Group has implanted

pilot-scale system for remediation of effluent using microalgae. Pilot-scale plants

implanted at Hindustan Coca Cola Ltd., Ahmedabad, have reported efficient phos-

phate and nitrate removal within 30 min.

Successful reduction in heavy metals was reported through phycovolatilization

using Chlorella vulgaris, isolated from the effluent itself. Results also suggested

that Chlorella vulgaris demonstrated an enhanced adsorption capacity in 8 h under

open environmental conditions in comparison to laboratory studies (i.e., 30.6

vs. 10.5 mg/g dry weight). Other similar studies related to decrease in heavy

metal levels and mass balance in high rate algal ponds revealed the role of

phycovolatilization process through biotransformation in addition to complexation,

adsorption, and entrapment mechanisms. Pycoremediation is a cost-effective,

eco-friendly, nontoxic safe process with cheap construction and operational cost.

Use of algal biomass for the treatment of effluent also helps in the removal of waste

Phycoremediation: An Eco-friendly Approach to Solve Water Pollution Problems 23



CO2, thus reducing greenhouse gases. Conventional chemical methods available for

the treatment of effluents usually result in loads of toxic waste as sludge requiring

large area for landfill sites to dispose of this sludge, whereas pycoremediation

detoxifies and removes hazardous elements from the effluent. Therefore, sustain-

able treatment technology for STPs and ETPs with phycoremediation is a derivable

solution with significant potential for nutrient recovery.

8 Conclusions

Environmental sustainability and economical development are linked to each other.

Rise in population, urbanization, improper wastewater disposal and decomposition,

and inefficient commercial wastewater treatment methodologies are leading to high

levels of toxic and undesirable contaminants in water bodies, further resulting in

decreased freshwater footprints across the nation. Shortcomings of existing

methods led to the emergence of phycoremediation (algal wastewater treatment),